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History of this test report

Report No. Version Description Issued Date
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TEL : 886-3-327-3456 Page Number 2 30f20

FAX : 886-3-328-4978 Report Issued Date : Jul. 23, 2019

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR940906-01E

Summary of Test Result

Report Ref Std. Result
Test | R k
Clause Clause est ltems (PASS/FAIL) emar
- 15.403(i) 6dB & 26dB Bandwidth Not Required -
- 2.1049 99% Occupied Bandwidth Not Required -
3.1 15.407(a) Maximum Conducted Output Power Pass -
- 15.407(a) Power Spectral Density Not Required -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 4.37 dB at
5351.280 MHz
- 15.207 AC Conducted Emission Not Required -
- 15.407(c) Automatically Discontinue Transmission Not Required -
15.203 :
3.3 15.407(a) Antenna Requirement Pass -

Remark:

1. Notrequired means after assessing, test items are not necessary to carry out.

2. This is a spot check data report and data performed in appendix of this report are chosen from the worst
case of the original FCC ID report. All the test cases were performed on original report which can be
referred to Sporton Report Number FR940905-02E.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the

regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the

manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

specification.

Reviewed by: Wii Chang

Report Producer: Yimin Ho
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR940906-01E

1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAJ/LTE, Bluetooth, DTS/UNII a/b/g/n/ac, NFC, and GNSS.

Standards-related Product Specification

Antenna Type

<Ant. 1>: Loop Antenna
<Ant. 2>: Loop Antenna

Antenna Gain

<5150 MHz ~ 5250 MHz>
<Ant. 1>: -2.3 dBi
<Ant. 2>: -3.7 dBI
<5250 MHz ~ 5350 MHz>
<Ant. 1>: -1.5 dBi
<Ant. 2>: -3.6 dBi
<5470 MHz ~ 5725 MHz>
<Ant. 1>: -2.9 dBi
<Ant. 2>: -1.5 dBi

EUT Information List
. . Performed
HW Version SW Version S/N
Test Item
0_77003_A 28 2 BH9300D3H3 RF conducted measurement
A
1.22 BH9300GFH3 Radiated Spurious Emission
Accessory List
Model Name : UCH32
AC Adapter SIN: 6218W30200106
Earoh Model Name.: MH750
arphone SIN: N/A
SB Cab| Model Name.: UCB24
USB Cable SIN: N/A
. . Model Name.: EC270
2in 1 USB Audio Cable S/IN - N/A

Note:

1. Above EUT list used are electrically identical per declared by manufacturer.

2. Above the accessories list are used to exercise the EUT during test, and the serial number of each
type of accessories is listed in each section of this report.

3. For other wireless features of this EUT, test report will be issued separately.

4. The antenna 1 and antenna 2 in this test report are equivalent to WLAN chain 0 and chain 1 in
Antenna Specification by manufacturer.

5. The firmware installed in the EUT during testing was 0_77003_A_28 2.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site

Test Site Location

Sporton Site No.
03CH16-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW0007

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-3456 Page Number 1 60f 20
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2 Test Configuration of Equipment Under Test

a.

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z

and Accessory. The worst cases (Y plane with Adapter) were recorded in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42*% 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2 5 >
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
F B h | h |
requency Band Channe (MH2) Channe (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110% 5550 140 5700
TEL : 886-3-327-3456 Page Number : 70f20
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in """ were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11n HT20 MCSO0
802.11ac VHTS80 MCSO0
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
cn.# 802.11ac VHT80 802.11ac VHT80 802.11n HT20
L Low - - -
Middle 42 58 -
H | High - - 140
Straddle - - -
TEL : 886-3-327-3456 Page Number : 8 0f 20
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2.3 Connection Diagram of Test System

<WLAN Tx Mode>

120Vac/60Hz
EUT
(Adapter)

[

EUT
(USB Cable)

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “Tera Term” was installed in Notebook which was programmed in order to

make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number 1 90f 20
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 110 of 20
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3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter EUT
3.1.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number :110f20
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

TEL : 886-3-327-3456 Page Number 112 0f 20
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.*

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
. Detector = Peak
+  Sweep time = auto

. Trace mode = max hold

TEL : 886-3-327-3456 Page Number 113 0f 20
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.2.4Test Setup

For radiated emissions below 30MHz

im

EUT

Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

RX Antenna

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-3456
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For radiated emissions above 1GHz

RX Antenna
= I I
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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3.3 Antenna Requirements

3.3.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.
3.3.2Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.3.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = GANT + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(NANT/NSS=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NANT < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain GANT is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) dB) (dB)
Band | -2.30 -3.70 -2.30 0.04 0.00 0.00
Band Il -1.50 -3.60 -1.50 0.52 0.00 0.00
Band Il -2.90 -1.50 -1.50 0.84 0.00 0.00
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)
TEL : 886-3-327-3456 Page Number : 17 of 20
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4 List of Measuring Equipment

Instrument | Manufacturer | Model No. | Serial No. | Characteristics Cal:)b;etion Test Date Due Date Remark
Hygrometer Testo DTM-303A | TP157075 N/A Nov. 05, 2018 | Jul. 01,2019 | Nov. 04, 2019 goggg_ﬁi‘;
Power Sensor | DARE | RPR3006W 16'082248'\' 10MHz~6GHz | Dec. 19,2018 | Jul. 01,2019 | Dec. 18 2019 goggg_ﬁi‘;
SA‘?:;FZUQT :zmzs‘ FSP40 100057 | 9KHz-40GHz |Nov.21,2018| Jul. 01,2019 | Nov. 20, 2019 (CTOS(?:_C}:?(‘;
Signal Analyzer :zmzr‘i‘ FSV40 101397 | 10Hz~40GHz |Nov.13,2018| Jul. 01,2019 |Nov. 12, 2019 (CTOSSS_T;?(‘;
SVFV;::CgaB;Z& Burgeon ETF-058 | EC1208382 N/A Mar. 27,2019 | Jul. 01,2019 | Mar. 26, 2020 goggg_ﬁi‘;
Loop Antenna gzmzr‘i‘ HFH2-z2 | 100315 | 9 kHz~30 MHz | Jan. 11, 2019 JJ“l'J'l.Ofl"ZZ%llgg" Jan. 10, 2020 (oggaifg?:\()
CBL6111D&, N
Bilog Antenna | TESEQ | 00802N1DO | 47020806 |30MHz to 1GHz | Oct. 13, 2018 J;'J'I_Ofl"zzcz)llgg Oct. 12, 2019 (o?galig?:\()
1N-06
Horn Antenna SCH\A(’:/;RZBE BBHADglzo 9120D-1522| 1G-~18GHz | Sep. 07, 2018 JJ“l'J'LOfl”ZZ%llQQN Sep. 06, 2019 (Oggﬂifgf’:Y)
SH':riz:nzom SCHV;’:/;RZBE BBHA 9170 BBH'gT?OZ 18GHz ~ 40GHz | Nov. 20, 2018 JJ“l'J'l.Ofl"ZZ%llgg" Nov. 19, 2019 (oggaifg?:\()
Amplifier SONOMA 310N 371607 | 9kHz~1000MHz | Oct. 02. 2018 JJ“l'J'l.Ofl"ZZ%llgg" Oct. 01. 2019 (oggaifg?:\()
Preamplifier | Jet-Power JPA031015'55' 173(5)283300 1GHz~18GHz | Apr. 01, 2019 J;{'J'I_Ofl’é%llg; Mar, 31, 2020 (o?ggiig?:\()
Preamplifier | Keysight 83017A MY53427026 1GHz~26.5GHz | Dec. 12, 2018 J;{'J'I_Ofl’é%llg; Dec. 11, 2019 (o?ggiig?:\()
18GHz~40GH -
Amplifier MITEQ TTAlSéO'SS' 1871923 \e}ngR:Z(.;S:lz | Jul. 16, 2018 Jauii.ofi,zz(z)llg; Jul. 15, 2019 (oggﬂfg?:v)
max
EZ"C';\?Z: Keysight '\éfﬂo)?:f MY57290111| 3Hz~26.5GHz | Nov. 29, 2018 Jauii.ofi,zz(z)llg; Nov. 28, 2019 (oggaifgﬂv)
i‘:g;r;e": Agilent N9O10A MY54§°O48 10Hz~44GHz | Oct. 19, 2018 J;'J'I_Ofl’,zzzllgg Oct. 18, 2019 (ogéﬂifgf’.fv)
Hygrometer | TECPEL | DTM-303B | TP162965 N/A Oct. 22, 2018 J;{L'I_Ofl’,zzzllg; Oct. 21, 2019 (Oggﬂij‘gf’:w
WLK4-1000- .
Filter Wainwright 1530—8088?4 SN11 1G Low Pass | Sep. 16, 2018 JJulIJ.LOfl,’ZZ%llQ; Sep. 15, 2019 (Oggﬂfgf):Y)
0SS
WHKX8-587 .
Filter Wainwright |2.5-6750-18|  SN3 ::'i; i;’gi Sep. 16, 2018 J;'J'I_Ofl',22%199~ Sep. 15, 2019 (o?galfgﬂv)
000-40ST
RF Cable gﬂﬁﬁ; SU?SGFELEX MYlOiZ/%E 30M-18G | Oct. 15, 2018 JJulLi_Ofi,zz%1199~ Oct. 14, 2019 (Oggﬂfgj:y)
R caple | noBiRc | SUCOTEEX uvassaom | somase | Feb. 26, 2019 JJ“L'J'Lofl”Zzoollgg Feb. 25, 2020 (Oggiifg_c’:Y)
RF Cable :BEEE; SUC;;';LEX MY36980/4 | 30M~18GHz | Apr. 15, 2019 JJ“L'J'llofl"zz(gllg; Apr. 14, 2020 (oig:iig?:\()
TEL : 886-3-327-3456 Page Number : 18 of 20

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

Instrument | Manufacturer | Model No. | Serial No. | Characteristics Calg);teglon Test Date Due Date Remark
. Control Turn Jul. 09, 2019~ Radiation

Controller ChainTek 3000-1 N/A table & Ant Mast N/A Jul. 11, 2019 N/A (03CH16-HY)
. Jul. 09, 2019~ Radiation

Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Jul. 11, 2019 N/A (03CH16-HY)
. Jul. 09, 2019~ Radiation

Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jul. 11, 2019 N/A (03CH16-HY)
. E3 Jul. 09, 2019~ Radiation

Software Audix 6.2009-8-24 RK-001136 N/A N/A Jul. 11, 2019 N/A (03CH16-HY)

TEL : 886-3-327-3456 Page Number 119 of 20

FAX . 886-3-328-4978

Report Template No.: BU5-FR15EWL AC MA Version 2.4

Report Issued Date : Jul. 23, 2019

Report Version
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ssamonas. FCC RADIO TEST REPORT Report No

.- FR940906-01E

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.90

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.80

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 3.90
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 20 of 20
FAX : 886-3-328-4978 Report Issued Date : Jul. 23, 2019
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



Appendix A. Test Result of Conducted Test Items

Report Number : FR940906-01E

Test Engineer:

Rebecca Li

Temperature:

21~25

°C

Test Date:

2019/7/1

Relative Humidity:

51~54

%

A-1of5



TEST RESULTS DATA

Average Power Table

Report Number : FR940906-01E

FCC Band |
Average FCC

Data e Conducted Conduc?eq DQ .

Mod. Rate NT{ CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 36 | 5180 [ 10.20 | 8.90 24.00 [24.00 | -2.30 | -3.70 Pass
11a |6Mbps| 1 44 | 5220 | 10.00 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
11a [6Mbps| 1 48 5240 | 10.30 | 8.70 24.00 | 24.00 | -2.30 | -3.70 Pass
HT20 [ MCSO| 1 36 | 5180 [ 10.00 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
HT20 [ MCSO| 1 44 | 5220 | 10.30 | 8.60 24.00 [24.00 | -2.30 | -3.70 Pass
HT20 [ MCSO| 1 48 | 5240 | 10.20 | 8.60 24.00 [24.00 | -2.30 | -3.70 Pass
HT40 [ MCSO| 1 38 | 5190 [ 10.30 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
HT40 [ MCSO| 1 46 | 5230 | 10.30 | 8.80 24.00 [24.00 | -2.30 | -3.70 Pass
VHT20[ MCSO | 1 36 | 5180 [ 10.00 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
VHT20[ MCSO | 1 44 | 5220 | 10.00 | 8.60 24.00 [24.00 | -2.30 | -3.70 Pass
VHT20[ MCSO| 1 48 | 5240 | 10.10 | 8.60 24.00 [24.00 | -2.30 | -3.70 Pass
VHT40[ MCSO| 1 38 | 5190 [ 10.20 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
VHT40[ MCSO| 1 46 | 5230 | 10.20 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
VHT80[ MCSO | 1 42 | 5210 | 10.00 | 8.70 24.00 [24.00 | -2.30 | -3.70 Pass
11a |6Mbps| 2 36 5180 | 10.40 | 9.10 | 12.81 24.00 -2.30 Pass
11a |6Mbps| 2 | 44 5220 | 10.20 | 9.00 | 12.65 24.00 -2.30 Pass
11a |6Mbps| 2| 48 5240 | 10.40 | 8.90 | 12.72 24.00 -2.30 Pass
HT20 [MCSO| 2| 36 | 5180 [ 10.30 | 9.10 | 12.75 24.00 -2.30 Pass
HT20 [MCSO| 2| 44 | 5220 [ 10.40 | 8.90 | 12.72 24.00 -2.30 Pass
HT20 [MCSO| 2| 48 | 5240 [ 10.40 | 9.10 | 12.81 24.00 -2.30 Pass
HT40 [MCSO| 2| 38 | 5190 [ 10.40 | 9.00 | 12.77 24.00 -2.30 Pass
HT40 (MCSO| 2| 46 | 5230 [ 10.40 | 9.10 | 12.81 24.00 -2.30 Pass
VHT20[{ MCSO| 2| 36 | 5180 | 10.10 [ 9.00 | 12.60 24.00 -2.30 Pass
VHT20[{ MCSO| 2| 44 | 5220 | 10.10 | 8.80 | 12.51 24.00 -2.30 Pass
VHT20[{ MCSO| 2| 48 | 5240 | 10.20 | 9.00 | 12.65 24.00 -2.30 Pass
VHT40[{ MCSO| 2| 38 | 5190 | 10.30 | 8.90 | 12.67 24.00 -2.30 Pass
VHT40[{ MCSO| 2| 46 | 5230 | 10.30 | 9.00 | 12.71 24.00 -2.30 Pass
VHT80[ MCSO| 2| 42 | 5210 [ 1040 | 9.10 | 12.81 24.00 -2.30 Pass

A-20f5



TEST RESULTS DATA

Average Power Table

Report Number : FR940906-01E

FCC Band Il

Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NT{ CH. Power Power Limit (dBi) L Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 52 | 5260 | 10.30 | 8.90 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
11a |6Mbps| 1 60 | 5300 | 10.30 | 8.70 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
11a |6Mbps| 1 64 | 5320 | 10.30 | 8.90 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
HT20 [ MCSO| 1 52 | 5260 | 10.10 | 8.80 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
HT20 [ MCSO| 1 60 | 5300 | 10.20 | 8.70 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
HT20 [ MCSO| 1 64 | 5320 | 10.10 | 8.70 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
HT40 [ MCSO| 1 54 | 5270 | 10.10 | 8.70 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
HT40 [ MCSO| 1 62 | 5310 | 10.30 | 8.80 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
VHT20[ MCSO | 1 52 | 5260 | 10.10 | 8.80 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
VHT20[ MCSO | 1 60 | 5300 | 10.10 | 8.60 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
VHT20[ MCSO| 1 64 | 5320 | 10.00 | 8.60 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
VHT40[ MCSO| 1 54 | 5270 | 10.00 | 8.70 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
VHT40[ MCSO| 1 62 | 5310 | 10.20 | 8.80 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
VHT80[ MCSO | 1 58 | 5290 [ 10.10 | 8.70 23.98 [23.98 | -1.50 | -3.60 | 26.99 Pass
11a |6Mbps| 2 52 5260 | 10.40 | 9.00 | 12.77 23.98 -1.50 26.99 Pass
11a |6Mbps| 2 | 60 5300 | 10.40 | 8.90 | 12.72 23.98 -1.50 26.99 Pass
11a |6Mbps| 2 | 64 5320 | 10.40 | 9.00 | 12.77 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2| 52 | 5260 | 10.40 | 9.10 | 12.81 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2| 60 | 5300 | 10.40 | 9.00 | 12.77 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2| 64 | 5320 | 10.20 | 9.10 | 12.70 23.98 -1.50 26.99 Pass
HT40 | MCSO| 2| 54 | 5270 | 10.20 | 9.10 | 12.70 23.98 -1.50 26.99 Pass
HT40 |[MCSO| 2| 62 | 5310 | 10.40 | 9.10 | 12.81 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2| 52 | 5260 | 10.10 | 9.00 | 12.60 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2| 60 | 5300 | 10.20 | 8.90 | 12.61 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2| 64 | 5320 | 10.10 | 9.00 | 12.60 23.98 -1.50 26.99 Pass
VHT40| MCS0| 2| 54 | 5270 | 10.10 | 9.00 | 12.60 23.98 -1.50 26.99 Pass
VHT40| MCS0| 2| 62 | 5310 | 10.30 | 9.00 | 12.71 23.98 -1.50 26.99 Pass
VHT80| MCS0| 2| 58 | 5290 | 10.40 | 9.00 | 12.77 23.98 -1.50 26.99 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR940906-01E

FCC Band IlI

Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NT{ CH. Power Power Limit (dBi) L Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1| 100 | 5500 | 10.30 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
11a [6Mbps| 1| 116 | 5580 | 10.00 | 8.70 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
11a [6Mbps| 1| 140 | 5700 | 10.10 | 8.70 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
11a (6Mbps| 1| 144 | 5720 | 10.00 | 9.00 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT20 | MCSO| 1 | 100 | 5500 | 10.10 | 8.80 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT20 | MCSO| 1| 116 | 5580 | 10.20 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT20 | MCSO| 1 | 140 | 5700 | 10.00 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT20 | MCSO| 1 | 144 | 5720 | 10.00 | 9.00 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT40 | MCSO| 1 | 102 | 5510 | 10.20 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT40 | MCSO| 1| 110 | 5550 | 10.10 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT40 | MCSO| 1 | 134 | 5670 | 10.10 | 8.80 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
HT40 | MCSO| 1 | 142 | 5710 | 10.30 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT20| MCS0| 1 | 100 | 5500 | 10.10 | 8.70 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT20| MCS0| 1| 116 | 5580 | 10.20 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT20| MCSO| 1 | 140 | 5700 | 10.00 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT20| MCSO| 1 | 144 | 5720 | 9.90 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT40| MCS0O| 1 | 102 | 5510 | 10.20 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT40| MCS0O| 1 | 110 | 5550 | 10.10 | 8.60 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT40| MCSO| 1 | 134 | 5670 | 10.10 | 8.80 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT40| MCSO| 1 | 142 | 5710 | 10.20 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT80| MCS0O| 1 | 106 | 5530 | 10.20 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT80| MCSO| 1| 122 | 5610 | 9.90 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
VHT80| MCSO| 1 | 138 | 5690 | 10.10 | 8.90 23.98 [23.98 | -2.90 | -1.50 | 26.99 Pass
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FCC Band lll

Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTY CH. Power Power Limit (dBi) L Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 [ Ant2

11a |6Mbps| 2 [ 100 | 5500 | 10.40 | 9.00 | 12.77 23.98 -1.50 26.99 Pass
11a |6Mbps| 2 [ 116 | 5580 | 10.20 | 9.10 | 12.70 23.98 -1.50 26.99 Pass
11a |[6Mbps| 2 [ 140 | 5700 | 10.40 | 9.10 | 12.81 23.98 -1.50 26.99 Pass
11a |6Mbps| 2 | 144 | 5720 | 10.30 | 9.10 | 12.75 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2 | 100 | 5500 | 10.40 | 9.10 | 12.81 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2 | 116 | 5580 | 10.40 | 8.90 | 12.72 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2 | 140 | 5700 | 10.20 | 8.90 | 12.61 23.98 -1.50 26.99 Pass
HT20 | MCSO| 2 | 144 | 5720 | 10.20 | 9.10 | 12.70 23.98 -1.50 26.99 Pass
HT40 | MCSO| 2 | 102 | 5510 | 10.40 | 8.90 | 12.72 23.98 -1.50 26.99 Pass
HT40 | MCSO| 2 | 110 | 5550 | 10.30 | 9.00 | 12.71 23.98 -1.50 26.99 Pass
HT40 | MCSO| 2 | 134 | 5670 | 10.40 | 9.00 | 12.77 23.98 -1.50 26.99 Pass
HT40 | MCSO| 2 | 142 | 5710 | 10.40 | 9.10 | 12.81 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2 | 100 | 5500 | 10.30 | 9.00 | 12.71 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2 | 116 | 5580 | 10.30 | 8.80 | 12.62 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2 | 140 | 5700 | 10.10 | 8.80 | 12.51 23.98 -1.50 26.99 Pass
VHT20| MCS0| 2 | 144 | 5720 | 10.10 | 9.00 | 12.60 23.98 -1.50 26.99 Pass
VHT40| MCS0| 2 | 102 | 5510 | 10.30 | 8.80 | 12.62 23.98 -1.50 26.99 Pass
VHT40| MCS0O| 2 | 110 | 5550 | 10.20 | 8.90 | 12.61 23.98 -1.50 26.99 Pass
VHT40| MCS0O| 2 | 134 | 5670 | 10.30 | 8.90 | 12.67 23.98 -1.50 26.99 Pass
VHT40| MCS0| 2 | 142 | 5710 | 10.30 | 9.00 | 12.71 23.98 -1.50 26.99 Pass
VHT80| MCS0| 2 | 106 | 5530 | 10.40 | 9.10 | 12.81 23.98 -1.50 26.99 Pass
VHT80| MCS0| 2 | 122 | 5610 | 10.20 | 9.10 | 12.70 23.98 -1.50 26.99 Pass
VHT80| MCS0| 2 | 138 | 5690 | 10.20 | 9.10 | 12.70 23.98 -1.50 26.99 Pass
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samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

Appendix B. Radiated Spurious Emission

] ] Temperature : 20~25°C
Test Engineer : Jacky Hung, Austin LI, CR Liro
Relative Humidity : |50~60%
Band 1 - 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)

5148.72 56.39 -17.61 74 40.29 32.62 13.2 29.72 162 311 P H

5148.72 47.47 -6.53 54 31.37 32.62 13.2 29.72 162 311 A H

* 5210 101.45 - - 85.55 32.55 13.07 29.72 162 311 P H

* 5210 93.86 - - 77.96 32.55 13.07 29.72 162 31 A H

802.11ac 5400.36 54.39 -19.61 74 38.85 32.32 12.95 29.73 162 31 P H

VHT80 5415.76 44.84 -9.16 54 29.26 323 13.01 29.73 162 311 A H

CH 42 5027.04 55.29 -18.71 74 38.73 32.77 135 29.71 183 340 P \%

5210MHz 5058.5 46.15 -7.85 54 29.71 3273 | 1342 | 29.71 | 183 | 340 | A | V

* 5210 94.08 - - 78.18 32.55 13.07 29.72 183 340 P \%

* 5210 85.91 - - 70.01 32.55 13.07 29.72 183 340 A \%

5416.04 53.53 -20.47 74 37.95 323 13.01 29.73 183 340 P \%

5411.56 44.6 -94 54 29.03 3231 12.99 29.73 183 340 A \%

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1 of B9

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBupV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(HIV)
10420 45.27 -22.93 68.2 47.07 39.99 17.53 59.32 100 0 P H
15630 43.65 |-30.35 74 44.12 37.9 21.53 59.9 100 0 P H
802.11ac H
VHTS80 H
CH 42 10420 45.59 -22.61 68.2 47.39 39.99 17.53 59.32 100 0 P \%
5210MHz 15630 42.81 -31.19 74 43.28 37.9 21.53 59.9 100 0 P \%
\%
\%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2 of B9

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 2 - 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBupV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5009.52 55.64 -18.36 74 39.02 32.79 13.54 29.71 160 311 P H
5086.02 45.68 -8.32 54 29.35 32.7 13.35 29.72 160 311 A H
* 5290 101.89 - - 86.15 32.45 13.02 29.73 160 31 P H
* 5290 93.86 - - 78.12 32.45 13.02 29.73 160 31 A H
802.11ac 5353.2 61.04 -12.96 74 45.41 32.38 12.98 29.73 160 311 P H
VHTS80 5351.28 49.63 -4.37 54 34 32.38 12.98 29.73 160 311 A H
CH 58 5035.02 55.2 -18.8 74 38.67 32.76 13.48 29.71 186 336 P \%
5290MHz 5026.52 4585 | -8.15 54 29.29 | 32.77 135 | 29.71 | 186 | 336 | A | V
* 5290 94.63 - - 78.89 32.45 13.02 29.73 186 336 P \%
* 5290 86.8 - - 71.06 32.45 13.02 29.73 186 336 A \%
5352 55.76 -18.24 74 40.13 32.38 12.98 29.73 186 336 P \%
5350.8 46.24 -7.76 54 30.61 32.38 12.98 29.73 186 336 A \%
1. No other spurious found.
Remark . -
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B3 of B9

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBupV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(HIV)
10580 46.35 -21.85 68.2 48.13 40.1 17.66 59.54 100 0 P H
15870 43.29 -30.71 74 43.55 37.9 21.58 59.74 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 46 -22.2 68.2 47.78 40.1 17.66 59.54 100 0 P \%
5290MHz 15870 43.53 | -30.47 74 43.79 37.9 2158 | 59.74 | 100 0 P |V
\%
\
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B4 of B9

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBupV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
* 5700 107.48 - - 90.75 32.64 13.93 29.84 155 309 P H
* 5700 98.82 - - 82.09 32.64 13.93 29.84 155 309 A H
5732.28 63 -5.2 68.2 46.12 32.71 14.02 29.85 155 309 P H
H
802.11n H
HT20 H
CH 140 * 5700 98.79 - - 82.06 32.64 13.93 29.84 186 209 P \%
S700MHz |« 5700 89.26 - - 7253 | 3264 | 13.93 | 29.84 | 186 | 209 | A | V
5763.96 55.91 -12.29 68.2 38.9 32.78 14.1 29.87 186 209 P \%
\%
\%
\%
1. No other spurious found.
Remark . -
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B5 of B9

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBupV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(HIV)
11400 44.34 -29.66 74 46.96 39.78 18.3 60.7 100 0 P H
17100 49.71 -18.49 68.2 41.61 42.42 23.09 57.41 100 0 P H
802.11n H
HT20 H
CH 140 11400 44.64 -29.36 74 47.26 39.78 18.3 60.7 100 0 P \%
5700MHz 17100 49.14 -19.06 68.2 41.04 42.42 23.09 57.41 100 0 P \%
\%
\%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B6 of B9

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
70.74 22.69 -17.31 40 41.85 12.29 0.96 3241 - - P H
156.1 26.26 -17.24 435 40.43 16.67 1.52 32.36 - - P H
438.37 24.29 -21.71 46 30.7 22.94 3.18 32.53 - - P H
700.27 27.92 -18.08 46 29.85 26.51 4.09 32.53 - - P H
835.1 31.88 |-14.12 46 30.72 28.76 4.56 32.16 | 100 0 P H
979.63 34.19 -19.81 54 29.23 30.85 5.2 31.09 - - P H
H
H
H
H
H
802.11ac
H
VHT80
LF 44.55 28.03 -11.97 40 42.94 16.88 0.65 32.44 100 0 P \%
183.26 25.18 -18.32 435 40.96 1491 1.66 32.35 - - P \%
549.92 25.83 | -20.17 46 29.57 25.29 3.6 32.63 - - P \
666.32 27.88 -18.12 46 29.99 26.38 4.09 32.58 - - P \%
938.89 33.36 -12.64 46 29.77 30.42 4.62 31.45 - - P \%
967.02 34.06 |-19.94 54 29.36 30.95 4.95 31.2 - - P \Y
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B7 of B9

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT Report No. : FR940906-01E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B8 of B9
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
802.11b 2390 55.45 |-1855| 74 5451 | 3222 | 458 | 358 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B9 of B9




somoncas. FCC RADIO TEST REPORT Report No. : FR940906-01E

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C

Test Engineer : Jacky Hung, Austin LI, CR Liro

Relative Humidity : |50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : Clof C15
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 1 - 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Horizontal

Fundamental

Date: 2019-07-09

0.0 A Ay i bt st

g==

Site
Condition

Detector

Peak Project

5030 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52
Frequency (1)
£ 03CHI6-HY.
+PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
£940906-01

Date: 20190709

1300
1200
o
1000
90
50

oo UT I MU0 1 1

60|

I e
D e——

s00]

S
P

300

200

109

000 7000 3000, 000, 5000, 5000, 7000
Freauency (MHD)
Site 03CH16-HY
Condition PEAK(UNIT) 3m 9120D_1522 HORTZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Detector eal
Project 940906-01

A (@Buvim) Date: 2019-07.08

site
Condition

Detector

Avg i Project

5030 5050 5070 5000, 5110. 510, 5150 5170, 5190, 5210, 5230 52
Frequency (MH2)
$03CHI6-HY.
+ AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+Peak
£940906-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2of C15



samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2019.07.09

(R
a0
w09 PEAK BE[ 74
700
s
e, H .

L

o
s
s i
she sy
(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
R TO0000001z VBWE3000.000K 11 SWTAta
Detector +Peak
Peak Poject +940906.01 Le an
0o
g
609 \ AVG_BE[54]
..
s
e i
she ey
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o 54090601 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C3of C15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Vertical

Fundamental

) @Buvim) Date: 2019.07.09 evel @Buvim) Date: 2019.07.09
1300 1304
1200 1200)
1100 1100
1000 1004) -
909) 904
300 800
700) 700 A== ] H ek
500 604
t " e i |
500 el 504 P
400 An.nW
300 300
200 200
100 104
G0 5030, 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 000, 00, D 000, 7000
Frequency (HH:) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
P ea k Project +940906-01 Project 940906-01
) @Buvim) Date: 2019.07.09
1300
1200
1100
1000
909)
a0 =
700
509
509
400
300
200
100
U 500, SOS0. 5070, 5090, G0 510 5is0. 6170, G190 6210 5230 5280
Frequency (HHs)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. broeer ioaomo601 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C4 of C15



samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.07.09

g
wg ““\

PERK_BE |74

St

180 5210,

Site
Condition

5230, 5250. 5210, 5290, 5
Fr

T
requency (M)

+03CH16-HY
+PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project

+Peak
+940906-01

10, 5300, 5350, 5370, 5390 5410 5430 5460
y ()

Left blank

Avg.

A (@BuVim)

Date: 2019.07.09

soof—="Y
700
s00)
500

A6 _BE[54]

300

209

109

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5410, 5430. 5460
Froquency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Project +940906-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C5of C15



samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 1 - 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2019-07-10

oo AU e

PERK[U)

AVG 54

T 2

site
Condition
Detector
Project

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001

Frequency (MH2)

£ 03CHI16-HY
+PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
+Peak

+940906-01

el (4B Date: 201907-10
1300
1200
00|
1000
90|
809 PEAK[UNID |

oo UL L FLRLL UL L .

60|

AVG 54

504
40
300
200
100

Site

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000
Frequency (MHz)

03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL
Defector Peak
Project 940906-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C6 of C15




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR940906-01E

Band 2 - 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

1+2

Horizontal

Fundamental

B Date: 2019.07.09 ol 0B Date: 2019.07.09

1300 1300
1200 1200)
1109 09
1009 1000)

s00 90|

300 a0 |
700) oo T Y {Iﬂ
600 1 e0|

soapub e k 500 s

400) DY I, L

300 300

200 20|

100 00|

5030, 5050. 5070, 5090, 5110, 5130, 5160 5170. 5190, 5210, 5250, 5260, 5270, 5200, 5310, 5340 00 7000 3000 000 5000 5000 7000
Frequency (HHz) reauency (wHy)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector Peak Detector eal
P ea k Project +940906-01 Project 940906-01
A @Bvim) Date: 2019.07.09

1300

1209

1109

1009

500 ey

500

700)

500

504 ; - R

400

300

200

100

5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310 5340
Frequency (HHz)
site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak
Avg. ot 594090601 Le an

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C7 of C15



samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2019.07.09

S = T
900)
809 PERK_BE 74

Avg.

909 S e
700

609 \ AVG_BE 54|
509 - ==

i D s SS R |

400)

300

209

109

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project +940906-01

MMJW/
.
w ,
o Fookatdib bttt
o
Faains
s ‘oaatery
(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
ROV 000000KHz VOW 3000000z SWT:Auto
Detector +Peak
Peak Poject +940906.01 Le an
1003

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C8 of C15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR940906-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

1+2

Vertical

Fundamental

A (@BuVim) Date: 2019.07.09

evel(Buvim) Date: 2019.07.09
1300 1304
1200 1200)
1100 1100
1000 1004)
909) e 904
300 800
700) 700 A== ] H o ——eeaxuun
500 604
; e P
s00 504 sl T
40.0| 40Ot
300 300
200 200
100 104
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 000, 00, D 000, 7000
requency (HH:) roquency (H:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Pea k Project +940906-01 Project 940906-01
) @Buvim) Date: 2019.07.09
1300
1200
1100
1000
909)
80.0) =
700
509
509
400
300
200
100
05030, 5050, 5070, 5090. 5110, 5130, 5150 5170, 5190, 5210, 5230, 5250, 6270, 5290, 5340 5340
requency (HH:)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Avg. o 54090601 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C9 of C15



samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

1+2

Vertical Fundamental

Peak

A (@BuVim) Date: 2019.07.09

. ot

Site
Condi

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
+03CH16-HY
ition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

roer Loadmoen Left blank

Avg.

A (@BuVim) Date: 2019.07.09

1300
1200
1109
1000

509

a0 s Y
700

600 AVG_BE_54]
500 -

400

309

200

109

720 5250 520 5290 G310 5330 5380 5370 590 G410 5430 5460
Froquency (MHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector

P Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C10 of C15



samanas. FCC RADIO TEST REPORT

Report No.

: FR940906-01E

Band 2 - 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2019-07-10

oo AU e

PERK[U)

AVG 54

+

l

2

000 4000.6000.8000. 12000, 16000, 70000, _ 24000, 28000. 52000 36000, 4001

Frequency (MH2)

Site £ 03CHI16-HY
Condition +PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
Detector +Peak

Project +940906-01

Date: 201907-10

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

site
Condition
Detector
Project

000 4000.6000.8000.

03CHI6-HY

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

PEAK(UNTI) 3m 9120D_1522 VERTICAL

Peak
940906-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C11 of C15




somoncas. FCC RADIO TEST REPORT Report No.

: FR940906-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1+2 Horizontal Fundamental

) @Buvim) Date: 2019.07.09 ol 0B Date: 2019.07.09
1300 1300
1200 1200)
1109 09
1009 /Mwﬂvw 1000)
o0 90|
Py . 500
700 \,w DEAK_BE(UNN. B3| oo T PEAK(UN)
09 L TNHYI1) O 8 D [T w1 T oo ]
500 500 e
400) ngfot
300 300
200 20|
100 00|
3 5700 w0 T e s 5750 57605765 00 7000 3000 000 5000 5000 7000
Frequency (HHz) Frequency (WHn)
site $03CHI6-HY site 03CHI6-HY
Condition + PEAK_BE(UNTT)_B3 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
P ea k Project +940906-01 Project 940906-01
Setting :0x18 Setting oxig

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

: C12 of C15




somoncas. FCC RADIO TEST REPORT Report No. : FR940906-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1+2 Vertical Fundamental

) @Buvim) Date: 2019.07.00 evel (@Buvim) Date: 2019.07.00
1300 1300
1200 1200
1109 ol
1000 1000
900) e e T 904
500 80
00/ \"\m«“ e PEAKBEUNI. B ool W P L S PrAKUN]
v
w = o st
oot o Wwww
400 400
300 300
209 200
109 100
3 S0, so. &1, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
P eak . Project +940906-01 Project 940906-01
Setting 018 Setting Ox18.

TEL : 886-3-327-3456 Page Number : C13 of C15
FAX : 886-3-328-4978



samanas. FCC RADIO TEST REPORT

Report No. : FR940906-01E

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH140 5700MHz

1+2

Horizontal

Vertical

Peak

Avg.

(o8 Date: 201907-10 el (080 Date: 2019.07-10
1309 1300]
1209 1200)
1109 0,
1000 1000)
900 900
809 PEAK[UNI) 00 - PEAK(UNID |
200 I AR e e e A X LT e SRl Rl B E ) ESSNEm.
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Emission below 1GHz
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Appendix D. Duty Cycle Plots

Antenna Band Cyl?:llj‘;{% ) T(us) | 1/T(kHz) S\éﬁivr:/g Fac?cl;:{ dB)
1+2 5GHz 802.11n HT20 for Ant. 1 98.82 - - 10Hz 0.05
1+2 5GHz 802.11n HT20 for Ant. 2 98.43 - - 10Hz 0.07
1+2 5GHz 802.11ac VHTS8O0 for Ant. 1 94.29 594 1.68 3kHz 0.26
1+2 5GHz 802.11ac VHTS8O0 for Ant. 2 93.81 591 1.69 3kHz 0.28
TEL : 886-3-327-3456 Page Number : D-10f3
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MIMO <Ant. 1>
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MIMO <Ant. 2>

802.11n HT20
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THE END
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